element

[ )

Frequency

|== Keysight Spectrum Analyzer - Swept SA
RL | RF 500 DC | CORREC | SENSE:INT|

ALIGN AUTO
#Avg Type: RMS

[11:18:34 PM Aug 16, 2022

PNO: Wide L, 119: FreeRun
IFGain:Low Atten: 40 dB

Mkr1 2.461 377 6 GHz Auto Tune
1LOgBde Ref 30.00 dBm 0.02 dBm I

Center Freq
2462000000 GHz

StartFreq
2.449709336 GHz

Stop Freq
2.474290664 GHz

CF Step
2.458133 MHz
Auto Man

Freq Offset
0Hz

Center 2.46200 GHz Span 24.58 MHz

#Res BW 3.0 kHz #VBW 1.0 MHz Sweep 272.2 ms (16667 pts) |

Plot 7-72. Power Spectral Density Plot Antenna WF8 (802.11g — Ch. 11) — 18Mbps

|== Keysight Spectrum Analyzer - Swept SA =R

RL RF 50Q DC CORREC | SENSE:INT| ALIGN AUTO |DE|:48:33 PMJul 18,2022
#Avg Type: RMS Frequency

PNO: Wide (,0 119: FreeRun
IFGain:Low Atten: 36 dB

Mkr1 2.410 402 2 GHz Auto Tune
1LO gBde Ref 25.00 dBm -10.36 dBm I

Center Freq
2.412000000 GHz

StartFreq
2.398703810 GHz

T N m—
AR LA RA AN || R TOCRT T TR Stop Freq
m W 2.425296190 GHz

CF Step
2659238 MHz
Auto Man

Freq Offset

0 Hz
EEEE————
Scale Type

Center 2.41200 GHz Span 26.59 MHz |55 Lin

#Res BW 3.0 kHz #VBW 1.0 MHz Sweep 294.0 ms (18000 pts |

Plot 7-73. Power Spectral Density Plot Antenna WF8 (802.11n (2.4GHz) - Ch. 1) - MCS3

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

) Page 74 of 441
1C2205090024-01.BCG 07/21/2022-09/25/2022 | Tablet Device

V 10.5 12/15/2021
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com




element

| eysight Spectrum Analyzer - Swept 54
RL | FRF 500 DC | CORREC | SENSE:INT]

| ALIGN AUTO [04:29:57 PM Aug 16, 2022
#Avg Type: RMS

=] ) |

PNO: Wide [, Trig: Free Run
IFGain:Low Atten: 36 dB
Auto Tune

10 dBidiv. Ref 25.00 dBm |
Log
Center Freq

-- 2.437000000 GHz
I i——
MM StartFreq
YU YT UAA A L RATUN N

2.423694605 GHz
e |
Stop Freq
2.450305395 GHz

CF Step
2661079 MHz
Auto Man

Freq Offset
0Hz

E——— |
Scale Type

Center 2.43700 GHz Span 26.61 MHz |55 Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 294.0 ms (18000 pts) |

Plot 7-74. Power Spectral Density Plot Antenna WF8 (802.11n (2.4GHz) — Ch. 6) — MCS3

RL RF 50Q DC CORREC | SENSE:INT| | ALIGN AUTO [04:36:27 PM Aug 16, 2022
#Avg Type: RMS

|- Keysight Spectrum Analyzes - Swept A |i”i\|ﬁ|

PNO: Wide [, Trig: Free Run
IFGain:Low Atten: 36 dB
Auto Tune

10 dBidiv. - Ref 25.00 dBm . —
Log

Center Freq

2.462000000 GHz

-- EEEE————
- StartFreq
2.448713474 GHz

Illlllllhll II

e |

Stop Freq
2475286526 GHz
||

CF Step
2.657305 MHz
Auto Man

Freq Offset
0Hz

Center 2.46200 GHz Span 26.57 MHz

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 294.0 ms (18000 pts) |

Plot 7-75. Power Spectral Density Plot Antenna WF8 (802.11n (2.4GHz) — Ch. 11) — MCS3
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element

| eysight Spectrum Analyzer - Swept 54
RL | FRF 500 DC | CORREC | SENSE:INT]

| ALIGN AUTO [06:02:56 PMJul 18, 2022
#Avg Type: RMS

=] ) |

PNO: Wide [, Trig: Free Run
IFGain:Low Atten: 36 dB

Mkr1 2.412 691 2 GHz Auto Tune
1LOgBJd|v Ref 25.00 dBm 11.83 dBm I

Center Freq
2412000000 GHz

StartFreq
2.397724129 GHz

Stop Freq
2.426275871 GHz
||

CF Step
2.855174 MHz
Auto Man

|
Freq Offset

0Hz
EEEE————
Scale Type

Center 2.41200 GHz Span 28.55 MHz |5 Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 315.8 ms (19333 pts) |

Plot 7-76. Power Spectral Density Plot Antenna WF8 (802.11ax (SU - 2.4GHz) — Ch. 1) - MCS3

RL RF 50Q DC CORREC | SENSE:INT| | ALIGN AUTO [04:40:15 PM Aug 16, 2022
#Avg Type: RMS

|- Keysight Spectrum Analyzes - Swept A |i”i\|ﬁ|

PNO: Wide [, Trig: Free Run
IFGain:Low Atten: 36 dB

Mkr1 2.437 417 2 GHz Auto Tune
1LO gBde Ref 25.00 dBm 3.76 dBm I

Center Freq
2437000000 GHz

EEEE————
StartFreq

2.422698840 GHz

L LT
i A  —
Stop Freq
2.451301160 GHz

CF Step
2.860232 MHz
Auto Man

Freq Offset
0Hz

Center 243700 GHz Span 28.60 MHz

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 317.0 ms (19333 pts) |

Plot 7-77. Power Spectral Density Plot Antenna WF8 (802.11ax (SU - 2.4GHz) — Ch. 6) — MCS3
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element

|= Kersignt Spectrum Analyzer - Swept s

 RL RF 500 DC

[ SENSE:INT| | ALIGN AUTO

04:42:32 PM Aug

#Avg Type: RMS

PNO: Wide ) Trig: Free Run

IFGain:Low Atten: 36 dB

Ref 25.00 dBm

Center 2.46200 GHz

#Res BW 3.0 kHz #VBW 1.0 MHz

MSG

Mkr1 2.460 736 9 GHz

-10.75 dBm

Span 28.63 MHz

Sweep 317.0 ms (19333 pts)

T

[E=REE =S

Frequency

Auto Tune

CenterFreq
2.462000000 GHz

StartFreq
2.447687271 GHz

Stop Freq
2.476312729 GHz

CF Step
2862546 MHz
Auto Man

Freq Offset
0Hz

|
Scale Type

Lin

Log

Plot 7-78. Power Spectral Density Plot Antenna WF8 (802.11ax (SU - 2.4GHz) — Ch. 11) - MCS3

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
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@ clement

High Data Rate

|= Kersignt Spectrum Analyzer - Swept s ==

RL | RF 50Q DC CORREC | SENSE:INT| | ALIGN AUTO |U]:22:1] PMJul 16, 2022
#Avg Type: RMS Frequency

PNO: Wide () Trig: Free Run
ow Atten: 36 dB

Auto Tune

CenterFreq
2.412000000 GHz

|
StartFreq

-“ - 2406224593 GHz
PP VO PYRTI U TGP PV YR
I A i S

Stop Freq
2417775407 GHz
|

CF Step
1.165081 MHz
Auto Man

Freq Offset

0Hz
|
Scale Type

Center 2.412000 GHz Span 11.55 MHz |5 Lin

#Res BW 3.0 kHz #VBW 1.0 MHz Sweep 128.0 ms (8000 pts)
= |

Plot 7-79. Power Spectral Density Plot Antenna WF8 (802.11b — Ch. 1) — 11Mbps

|= Kersignt Spectrum Analyzer - Swept s ==

RL | RF 50Q DC CORREC | SENSE:INT| | ALIGN AUTO :09:.
#Avg Type: RMS Frequency

PNO: Wide () Trig: Free Run
IFGain:Low Atten: 36 dB

Auto Tune

CenterFreq
2.437000000 GHz

|
StartFreq
2.430818648 GHz
||

' Stop Freq
2.443181352 GHz
|

CF Step
1.236270 MHz
Auto Man

Freq Offset

0Hz
|
Scale Type

Center 2.437000 GHz Span 12.36 MHz |5 Lin

#Res BW 3.0 kHz #VBW 1.0 MHz Sweep 137.0 ms (8000 pts)
= |

Plot 7-80. Power Spectral Density Plot Antenna WF8 (802.11b — Ch. 6) — 11Mbps
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element

| eysight Spectrum Analyzer - Swept 54
RL | FRF 500 DC | CORREC | SENSE:INT]

| ALIGN AUTO [01:31:15 PMJul 16, 2022
#Avg Type: RMS

=] ) |

PNO: Wide [, Trig: Free Run
IFGain:Low Atten: 36 dB
Auto Tune

10 dBidiv. Ref 25.00 dBm |
Log

Center Freq
2.462000000 GHz

StartFreq
2.455376782 GHz

Stop Freq
2.468623218 GHz
||

CF Step
1.324644 MHz
Auto Man

Freq Offset

0Hz
EEEE————
Scale Type

IR AR

ol

-Tl-r | I|I

Center 2.462000 GHz Span 13.25 MHz |55 Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 146.7 ms (8667 pts) |
MSG

Plot 7-81. Power Spectral Density Plot Antenna WF8 (802.11b — Ch. 11) — 11Mbps

|= Kersignt Spectrum Analyzer - Swept s ==

RL RF 50Q DC CORREC SENSE:INT| ALIGN AUTO 10:54:42 PM Aug 16, 2022 F
#Avg Type: RMS requency

PNO: Wide () Trig: Free Run
IFGain:Low Atten: 40 dB

Auto Tune

CenterFreq
2.412000000 GHz

StartFreq
2399616922 GHz

Stop Freq
2.424383078 GHz

CF Step
2476616 MHz
Auto Man

Freq Offset

0Hz
e
Scale Type

Center 2.41200 GHz Span 24.77 MHz |52 Lin

#Res BW 3.0 kHz #VBW 1.0 MHz Sweep 274.4 ms (16667 pts) |
MSG

Plot 7-82. Power Spectral Density Plot Antenna WF8 (802.11g — Ch. 1) — 36Mbps
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@ clement

| eysight Spectrum Analyzer - Swept 54
RL | FRF 500 DC | CORREC | SENSE:INT]

| ALIGN AUTO [11:00:40 PM Aug 16, 2022
#Avg Type: RMS 4

=] ) |

PNO: Wide [, Trig: Free Run
IFGain:Low Atten: 40 dB
Auto Tune

Center Freq
2437000000 GHz

StartFreq
2.424643395 GHz

Stop Freq
2.449356605 GHz
||

CF Step
2471321 MHz
Auto Man

Freq Offset

0Hz
EEEE————
Scale Type

Center 2.43700 GHz Span 24.71 MHz |55 Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 273.3 ms (16667 pts) |
MSG

Plot 7-83. Power Spectral Density Plot Antenna WF8 (802.11g — Ch. 6) — 36Mbps

|= Kersignt Spectrum Analyzer - Swept s ==

RL | RF 50Q DC CORREC | SENSE:INT| | ALIGN AUTO :08:
#Avg Type: RMS Frequency

PNO: Wide () Trig: Free Run
IFGain:Low Atten: 40 dB

Mkr1 2.462 614 8 GHz Auto Tune
-8.95 dBm - |

CenterFreq
2.462000000 GHz

StartFreq
2.449625420 GHz

Stop Freq
2474374580 GHz

CF Step
2474916 MHz
Auto Man

Freq Offset

0Hz
|
Scale Type

Center 2.46200 GHz Span 24.75 MHz |5 Lin

#Res BW 3.0 kHz #VBW 1.0 MHz Sweep 274.4 ms (16667 pts)
= |

Plot 7-84. Power Spectral Density Plot Antenna WF8 (802.11g — Ch. 11) — 36Mbps
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| eysight Spectrum Analyzer - Swept 54
RL | FRF 500 DC | CORREC | SENSE:INT]

| ALIGN AUTO [06:26:32 PMJul 16, 2022
#Avg Type: RMS

=] ) |

PNO: Wide [, Trig: Free Run
IFGain:Low Atten: 36 dB

Mkr1 2.406 997 6 GHz Auto Tune
10 gesciv__Ref 25.00 dBm 062 dBm |

Center Freq
2412000000 GHz

StartFreq
2.398670931 GHz

Stop Freq
2.425329069 GHz
||

CF Step
2665814 MHz
Auto Man

Freq Offset

0Hz
EEEE————
Scale Type

Center 2.41200 GHz Span 26.66 MHz |55 Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 295.2 ms (18000 pts) |

Plot 7-85. Power Spectral Density Plot Antenna WF8 (802.11n (2.4GHz) — Ch. 1) - MCS5

|- Keysight Spectrum Analyzes - Swept A |i”i\|ﬁ|

RL RF 50Q DC CORREC | SENSE:INT| ALIGN AUTO [07:14:06 PMJul 16, 2022
#Avg Type: RMS

PNO: Wide [, Trig: Free Run
IFGain:Low Atten: 36 dB

Mkr1 2.438 875 3 GHz Auto Tune
1LOgBJd|v Ref 25.00 dBm 2. 60 dBm I

Center Freq
2437000000 GHz

StartFreq
2.423674511 GHz

Stop Freq
2.450325489 GHz
||

CF Step
2.665098 MHz
Auto Man

Freq Offset

0Hz
EEEE————
Scale Type

Center 2.43700 GHz Span 26.65 MHz |5 Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 295.2 ms (18000 pts) |

Plot 7-86. Power Spectral Density Plot Antenna WF8 (802.11n (2.4GHz) — Ch. 6) — MCS5
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@ clement

| eysight Spectrum Analyzer - Swept 54
RL | FRF 500 DC | CORREC | SENSE:INT]

| ALIGN AUTO [07:25:53 PMJul 16, 2022
#Avg Type: RMS

=] ) |

PNO: Wide [, Trig: Free Run
IFGain:Low Atten: 36 dB

Mkr1 2.460 748 5 GHz Auto Tune
-9.90 dBm |
il i

Center Freq
2.462000000 GHz

StartFreq
2.448663744 GHz

Stop Freq
2475336256 GHz
||

CF Step
2667251 MHz
Auto Man

Freq Offset

0Hz
EEEE————
Scale Type

Center 2.46200 GHz Span 26.67 MHz |55 Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 295.2 ms (18000 pts) |
MSG

Plot 7-87. Power Spectral Density Plot Antenna WF8 (802.11n (2.4GHz) — Ch. 11) - MCS5

|= Kersignt Spectrum Analyzer - Swept s ==

RL | RF 50Q DC CORREC | SENSE:INT| | ALIGN AUTO |12:1E|:17 PMJul
#Avg Type: RMS Frequency

PNO: Wide () Trig: Free Run
IFGain:Low Atten: 36 dB

Mkr1 2.414 487 6 GHz Auto Tune
-12.78 dBm (I8 |

CenterFreq
2.412000000 GHz

StartFreq
2397644548 GHz

| isnamasunnnsna |
Rndearlid e b L T i Stop Freq
M 2426356452 GHz
|

CF Step
2871090 MHz
Auto Man

Freq Offset

0Hz
|
Scale Type

Center 2.41200 GHz Span 28.71 MHz |5 Lin

#Res BW 3.0 kHz #VBW 1.0 MHz Sweep 318.3 ms (19333 pts)
= |

Plot 7-88. Power Spectral Density Plot Antenna WF8 (802.11ax (SU - 2.4GHz) — Ch. 1) - MCS5
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| eysight Spectrum Analyzer - Swept 54
RL | FRF 500 DC | CORREC | SENSE:INT]

| ALIGN AUTO [12:39:25 PMJul 18, 2022
#Avg Type: RMS

=] ) |

PNO: Wide [, Trig: Free Run
IFGain:Low Atten: 36 dB
Auto Tune

Center Freq
2437000000 GHz

StartFreq
2.422661531 GHz

Stop Freq
2.451338469 GHz
||

CF Step
2.867694 MHz
Auto Man

|
Freq Offset

0Hz
EEEE————
Scale Type

Center 2.43700 GHz Span 28.68 MHz |55 Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 317.0 ms (19333 pts) |
MSG

Plot 7-89 . Power Spectral Density Plot Antenna WF8 (802.11ax (SU - 2.4GHz) — Ch. 6) - MCS5

|= Kersignt Spectrum Analyzer - Swept s ==

RL | RF 50Q DC CORREC | SENSE:INT| | ALIGN AUTO 431 ks
#Avg Type: RMS Frequency

PNO: Wide () Trig: Free Run
IFGain:Low Atten: 36 dB

Auto Tune

CenterFreq
2.462000000 GHz

StartFreq
2447677275 GHz

Stop Freq
2476322725 GHz

CF Step
2864545 MHz
Auto Man

Freq Offset

0Hz
|
Scale Type

Center 2.46200 GHz Span 28.65 MHz | Lin

#Res BW 3.0 kHz #VBW 1.0 MHz Sweep 317.0 ms (19333 pts)
= |

Plot 7-90. Power Spectral Density Plot Antenna WF8 (802.11ax (SU - 2.4GHz) — Ch. 11) - MCS5
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Antenna WF7 Power Spectral Density Measurements

Measured Maximum
Py | ol 2t | otavate g | POt SPacte | e | Mg | Pese
[dBm / 3kHz] [dBm/ 3kHz]
2412 1 g 12 -8.09 8.00 -17.09 Pass
2437 6 g 12 -2.60 8.00 -10.60 Pass
2462 11 g 12 954 8.00 -17.54 Pass
2412 1 n 6.5/7.2 (MCS2) -10.03 8.00 -18.03 Pass
2437 6 n 6.5/7 2 (MCS2) -2 87 8.00 -10 87 Pass
2462 11 n 6.5/7 2 (MCS2) 1012 8.00 -18.12 Pass
2412 1 ax (SU) 8/8.6 (MCS2) -12.03 8.00 -20.03 Pass
2437 6 ax (SU) 8/8 6 (MCS2) 419 8.00 -12.19 Pass
2462 11 ax (SU) 8/8.6 (MCS2) -12.10 8.00 -20.10 Pass
Table 7-41. Conducted Power Density Measurements Antenna WF7 (Low Data Rate)
Maximum
| e | St | v et | st vty | 0 s
[dBm / 3kHz]

2412 1 g 18 -9 67 8.00 -17.67 Pass
2437 6 g 18 -0.24 8.00 -8.24 Pass
2452 1 g 18 -9.58 8.00 -17.58 Pass
2412 1 n 26/28.9 (MCS3) -10.40 8.00 -18.40 Pass
2437 6 n 26/28.9 (MCS3) -1.92 8.00 -9.92 Pass
2462 1 n 26/28.9 (MCS53) -9.54 5.00 -17.54 Pass
2412 1 ax (SU) 33/34 .4 (MCS3) -11.66 8.00 -19.66 Pass
2437 § ax (SU) 33/34.4 (MCS3) -4.30 8.00 -12.30 Pass
2462 1 ax (SU) 33/34 4 (MCS3) -11.96 8.00 -19.96 Pass

Table 7-42. Conducted Power Density Measurements Antenna WF7 (Mid Data Rate)
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@ clement

Measured Maximum
Feency| Crannel | S02:1 | ostaate g | Pt SEacte | Pementie | Mern | Pace
[dBm/3kHz] | [dBm/3kHz]
2412 1 b 11 -2.18 8.00 -10.18 Pass
2437 B b 11 0.83 8.00 77 Pass
2462 11 b 11 -1.32 8.00 932 Pass
2412 1 a 36 883 8.00 -16.83 Pass
2437 B a 36 214 8.00 -10.14 Pass
2462 11 g 36 -8.99 8.00 -16.99 Pass
2412 1 n 52/57.8 (MCS5) -10.24 8.00 -18.24 Pass
2437 B n 52/57.8 (MCS5) -3.05 8.00 -11.05 Pass
2462 11 n 52/57 8 (MCS5) -1015 8.00 -18.15 Pass
2412 1 ax (SU) | 65/688 (MCS5) -11.96 8.00 -19.96 Pass
2437 B ax (SU) | 65/68.8 (MCS5) -4.04 8.00 -12.04 Pass
2462 11 ax (SU) | 65/68.8 (MCS5) -12.08 8.00 -20.08 Pass

Table 7-43. Conducted Power Density Measurements Antenna WF7 (High Data Rate)
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@ clement

Low Data Rate

e Keysight Spectrum Analyzer - Swept SA

RL RF 500 DC CORREC

SENSE:INT| ALTGN AUTO

[05:48:15 AM Jul 18, 2022

#Avg Type: RMS

PNO: Wide [, Trig: Free Run

IFGain:Low Atten: 36 dB

10 deidiv. - Ref 25.00 dBm
Log

Center 2.41200 GHz

#Res BW 3.0 kHz #VBW 1.0 MHz

Span 23.78 MHz

Sweep 263.5 ms (16000 pts)

e

==

Auto Tune

Center Freq
2.412000000 GHz

StartFreq
2.400108324 GHz

StopFreq
2423891676 GHz

CF Step
2.378335 MHz
Man

Auto

Freq Offset
0 Hz

| Esrnsn—
Scale Type

Lin

Log

Plot 7-91. Power Spectral Density Plot Antenna WF7 (802.11g — Ch.1) — 12Mbps

|_ Key=ight Spectrum Analyzer - Swept SA

= e |

RL | RF |500 DC | CORREC

SENSE:INT| ALIGN AUTO

[04:33:16 AM Jul 18, 2022

#Avg Type: RMS

PNO: Wide L, 1rig:FreeRun
IFGain:Low Atten: 36 dB

1LO dBidiv.  Ref 25.00 dBm

Center 2.43700 GHz

#Res BW 3.0 kHz #VBW 1.0 MHz

Span 24.60 MHz

Sweep 272.2 ms (16667 pts)

e

Center Freq
2.437000000 GHz

StartFreq
2.424700576 GHz

StopFreq
2.449299424 GHz

CF Step
2.459885 MHz
Auto Man

e
Freq Offset

0Hz
|
Scale Type

Log Lin

Plot 7-92. Power Spectral Density Plot Antenna WF7 (802.11g — Ch. 6) — 12Mbps
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element

|_ Keysight Spectrum Analyzer - Swept SA
RL [ RF__ [500 DC | CORREC | [ SENSE:INT] ALIGN AUTO | 04:26:38 AM Jul 18, 2022
#Avg Type: RMS

PNO: Wide L, 1rig:FreeRun
IFGain:Low Atten: 36 dB

Mkr1 2.461 084 7 GHz

1Lo deidiv  Ref 25.00 dBm -9.54 dBm

Center Freq
2.462000000 GHz

StartFreq
2449697611 GHz

StopFreq
2474302389 GHz

CF Step
2.460478 MHz
Auto Man

e
Freq Offset

0 Hz
|
Scale Type

Center 2.46200 GHz Log Lin

p
#Res BW 3.0 kHz #VBW 1.0 MHz Sweep 272.2ms (16667 pts) |

Plot 7-93. Power Spectral Density Antenna WF7 (802.11g — Ch. 11) — 12Mbps

| Keysight Spectrum Analyzer - Swept SA =S
RL | RF__ [50@ DC | CORREC | [ senseanT] ALIGN AUTO | 04:21:25 AM Jul 18, 2022
#Avg Type: RMS

PNO: Wide C,) 11g: FreeRun
IFGain:Low Atten: 36 dB

Mkr1 2.407 983 6 GHz

1o gB!dlv Ref 25.00 dBm -10.03 dBm

CenterFreq
2.412000000 GHz

StartFreq
2.399007854 GHz

Stop Freq
2.424992146 GHz

CF Step
2.598429 MHz
Auto Man

Freq Offset

0 Hz
||
Scale Type

Center 2.41200 GHz Span 25.98 MHz [B:] Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 287.7 ms (17333 pts) |

Plot 7-94. Power Spectral Density Antenna WF7 (802.11n (2.4GHz) — Ch.1) - MCSO
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element

Keysight Spectrum Analyzer - Swept SA
RL | RF |500 DC | CORREC | | SENSE:INT| ALIGN AUTO |DE:S4:31 AM Jul 18, 2022
#Avg Type: RMS

PNO: Wide L, 1rig:FreeRun
IFGain:Low Atten: 36 dB

Mkr1 2.438 554 2 GHz
-2.87 dBm

Center Freq
2.437000000 GHz

StartFreq
2423794977 GHz

StopFreq

2450205023 GHz

CF Step
2.641005 MHz
Auto Man

Freq Offset

0Hz
||
Scale Type

Center 2.43700 GHz Span 26.41 MHz |5 Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 292.3 ms (17333 pts)
nsc. STATUS

Plot 7-95. Power Spectral Density Antenna WF7 (802.11n (2.4GHz) — Ch. 6) - MCSO

| Keysight Spectrum Analyzer - Swept SA =S
RL | RF__ [50@ DC | CORREC | [ senseanT] ALIGN AUTO | 03:51:37 AM Jul 1§, 2022
#Avg Type: RMS 4

PNO: Wide C,) 11g: FreeRun
IFGain:Low Atten: 36 dB

Mkr1 2.461 448 5 GHz
-10.12 dBm

CenterFreq
2.462000000 GHz

StartFreq
2.449338826 GHz

Stop Freq
2474661174 GHz

CF Step
2.532235 MHz
Auto Man

Freq Offset

0 Hz
||
Scale Type

Center 2.46200 GHz Span 25.32 MHz [B:] Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 280.0 ms (16667 pts) |
IMSG

Plot 7-96. Power Spectral Density Antenna WF7 (802.11n (2.4GHz) — Ch. 11) - MCSO
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@ clement

Keysight Spectrum Analyzer - Swept SA

RL RF | 500Q

Center 2.41200 GHz
#Res BW 3.0 kHz

IMSG

DC |

ALIGN AUTO
#Avg Type: RMS

CORREC SENSE:INT| [03:47:56 AM Jul 18, 2022

Trig: Free Run

PNO: Wide )
™ Atten: 36 dB

IFGain:Low

Mkr1 2.413 187 3 GHz
-12.03 dBm

AR (P [ " "‘r'|r-w'|rm'1ﬂ'l”"nllw'lw"'mmm-
A s

Center Freq
2.412000000 GHz

StartFreq
2397811760 GHz

StopFreq

2426188240 GHz

CF Step
2.837648 MHz
Auto Man

|
Freq Offset

0Hz
||
Scale Type

Log Lin

Span 28.38 MHz
#/BW 1.0 MHz

Sweep 313.6 ms (18667 pts)
STATUS

Plot 7-97. Power Spectral Density Antenna WF7 (802.11ax (SU — 2.4GHz) - Ch. 1) - MCS2

| Keysight Spectrum Analyzer - Swept SA

RL RF

10 dBidiv. Ref 25.00 dBm
Log

-
.
.
.
.
|

Center 2.43700 GHz
#Res BW 3.0 kHz

IMSG

Q DC |

ALIGN AUTO
#Avg Type: RMS

CORREC SENSE:INT|

PNO: Wide C,) 11g: FreeRun
IFGain:Low Atten: 36 dB

Span 28.53 MHz
#VBW 1.0 MHz

= | &S]

CenterFreq
2.437000000 GHz

StartFreq
2.422733476 GHz

Stop Freq
2.451266524 GHz

CF Step
2.853305 MHz

Auto Man

Freq Offset

0 Hz
||
Scale Type

Log Lin

Sweep 315.8 ms (19333 pts) |

Plot 7-98. Power Spectral Density Antenna WF7 (802.11ax (SU — 2.4GHz) — Ch. 6) - MCS2
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element

| Keysiht Spectrum Analyzer - Swept SA
i RL RF 500 DC | CORREC I

SENSE:INT| [ ALIGN AUTO  [03:41:30 AM Jul 18, 2022
#Avg Type: RMS

PNO: Wide L, 1rig:FreeRun
IFGain:Low Atten: 36 dB

Mkr1 2.462 609 6 GHz
Ref 25.00 dBm -12.10 dBm

2476153028 GHz

CF Step
2.830606 MHz
Auto Man

||
Freq Offset

0Hz
||
Scale Type

Span 28.31 MHz [55E!

Center 2.46200 GHz
#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 313.6 ms (18667 |
nsc. STATUS

IMSG

Plot 7-99. Power Spectral Density Antenna WF7 (802.11ax (SU — 2.4GHz) - Ch. 11) — MCS2

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
) Page 90 of 441
1C2205090024-01.BCG 07/21/2022-09/25/2022 | Tablet Device
V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Mid Data Rate

Keysight Spectrum Analyzer - Swept SA

RL | RF 500 DC [ CORREC

Center 2.41200 GHz

#Res BW 3.0 kHz #VBW 1.0 MHz

IMSG

SENSE:INT| ALIGN AUTO

[11:26:53 PM Aug 16, 2022

#Avg Type: RMS
— Trig: Free Run
Atten: 40 dB

2.424079865 GHz

CF Step
2.415973 MHz
Auto Man

Freq Offset

0Hz
E=——
Scale Type

Span 24.16 MHz | Lin

Sweep 267.7 ms (16000 pts |

Plot 7-100. Power Spectral Density Plot Antenna WF7 (802.11g — Ch.1) — 18Mbps

| Keysight Spectrum Analyzer - Swept SA

= | &S]

RL RF | 5082 DC | CORREC

SENSE:INT| ALIGN AUTO

|11:20:52 PMAug 16, 2022

#Avg Type: RMS

PNO: Wide C,) 17g: FreeRun
IFGain:Low Atten: 40 dB

----%----
T

Center 2.43700 GHz

#Res BW 3.0 kHz #VBW 1.0 MHz

IMSG

I
YV

CenterFreq
2.437000000 GHz

StartFreq
2.424683350 GHz

StopFreq
2.449316650 GHz

CF Step
2.463330 MHz
Auto Man

Freq Offset

0 Hz
||
Scale Type

Span 24.63 MHz [ Lin

Sweep 272.2 ms (16667 pts) |

Plot 7-101. Power Spectral Density Plot Antenna WF7 (802.11g — Ch.6) — 18Mbps
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element

|_ Keysight Spectrum Analyzer - Swept SA
RL [ RF__ [500 DC | CORREC | [ SENSE:INT] ALIGN AUTO _ [11:33:18 PM Aug 16, 2022
#Avg Type: RMS

PNO: Wide L, 1rig:FreeRun
IFGain:Low Atten: 40 dB

1LO dBidiv.  Ref 30.00 dBm

Center Freq
2.462000000 GHz

StartFreq
2.449721506 GHz

StopFreq
2474278494 GHz

CF Step
2.455699 MHz
Auto Man

e
Freq Offset

0 Hz
|
Scale Type

Center 2.46200 GHz Span 24.56 MHz [ Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 272.2ms (16667 pts) |

Plot 7-102. Power Spectral Density Plot Antenna WF7 (802.11g — Ch.11) — 18Mbps

| Keysight Spectrum Analyzer - Swept SA =S
RL | RF__ [50@ DC | CORREC | [ senseanT] ALIGN AUTO | 07:31:40 PM1ul 18, 2022
#Avg Type: RMS

PNO: Wide C,) 11g: FreeRun
IFGain:Low Atten: 36 dB

Mkr1 2.411 327 2 GHz
1o gB!dlv Ref 25.00 dBm -10.40 dBm

CenterFreq
2.412000000 GHz

StartFreq
2.398677522 GHz

Stop Freq
2.425322478 GHz

CF Step
2.664496 MHz
Auto Man

Freq Offset

0 Hz
||
Scale Type

Center 2.41200 GHz Span 26.64 MHz [B:] Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 295.2 ms (18000 pts) |

Plot 7-103. Power Spectral Density Plot Antenna WF7 (802.11n (2.4GHz) — Ch.1) — MCS3
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@ clement

|_ Keysight Spectrum Analyzer - Swept SA
RL [ RF__ [500 DC | CORREC | [ SENSE:INT] ALIGN AUTO [ 07:38:40 PMJul 18, 2022
#Avg Type: RMS

PNO: Wide L, 1rig:FreeRun
IFGain:Low Atten: 36 dB

Mkr1 2.438 237 3 GHz
1Lo deidiv  Ref 25.00 dBm -1.92 dBm

Center Freq
2.437000000 GHz

StartFreq
2423704296 GHz

StopFreq
2.450295704 GHz

CF Step
2.659141 MHz
Auto Man

e
Freq Offset

0 Hz
|
Scale Type

Center 2.43700 GHz Span 26.59 MHz [ Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 294.0 ms (18000 pts) |

Plot 7-104. Power Spectral Density Plot Antenna WF7 (802.11n (2.4GHz) — Ch.6) — MCS3

| Keysight Spectrum Analyzer - Swept SA =S
RL | RF__ [50@ DC | CORREC | [ senseanT] ALIGN AUTO | 07:43:58 PM1ul 18, 2022
#Avg Type: RMS

PNO: Wide C,) 11g: FreeRun
IFGain:Low Atten: 36 dB

Mkr1 2.461 327 1 GHz
1LD gB!dIV Ref 25.00 dBm

CenterFreq
2.462000000 GHz

StartFreq
2.448706214 GHz

Stop Freq
2.475293786 GHz

CF Step
2.658757 MHz
Auto Man

Freq Offset

0 Hz
||
Scale Type

Center 2.46200 GHz Span 26.59 MHz |5 Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 294.0 ms (18000 pts) |

Plot 7-105. Power Spectral Density Plot Antenna WF7 (802.11n (2.4GHz) — Ch.11) — MCS3
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element

| Keysiht Spectrum Analyzer - Swept SA
i RL [ RF__ [500 DC | CORREC | [ SENSE:INT] ALIGN AUTO [ 02:36:00 PMJul 18, 2022
#Avg Type: RMS

PNO: Wide L, 1rig:FreeRun
IFGain:Low Atten: 36 dB

Mkr1 2.410 732 4 GHz
-11.66 dBm

Center Freq
2.412000000 GHz

StartFreq
2397703034 GHz

StopFreq

2426296966 GHz

CF Step
2.859393 MHz
Auto Man

Freq Offset

0Hz
||
Scale Type

Center 2.41200 GHz Span 28.59 MHz [ Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 317.0 ms (19333 pts)
nsc. STATUS

Plot 7-106. Power Spectral Density Plot Antenna WF7 (802.11ax (SU — 2.4GHz) — Ch.1) - MCS3

| Keysight Spectrum Analy=

er - Swept SA =S
RL RF

Q DC | CORREC | | SENSE:INT] ALIGN AUTO  [02:44:43 PM1ul 18, 2022
#Avg Type: RMS 4

PNO: Wide C,) 11g: FreeRun
IFGain:Low Atten: 36 dB

Mkr1 2.437 220 6 GHz
-4.30 dBm

CenterFreq
2.437000000 GHz

StartFreq
2.422689867 GHz

"-wwmmmm
A i s

I Stop Freq
2.451310133 GHz

CF Step
2.862027 MHz
Auto Man

Freq Offset

0 Hz
||
Scale Type

Center 2.43700 GHz Span 28.62 MHz |5 Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 317.0 ms (19333 pts) |
IMSG

Plot 7-107. Power Spectral Density Plot Antenna WF7 (802.11ax (SU — 2.4GHz) — Ch.6) — MCS3
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element

| Keysiht Spectrum Analyzer - Swept SA
i RL RF 500 DC | CORREC I

SENSE:INT| [ ALIGN AUTO  [02:48:55 PMJul 18, 2022
#Avg Type: RMS

PNO: Wide L, 1rig:FreeRun
IFGain:Low Atten: 36 dB

Mkr1 2.462 788 7 GHz
Ref 25.00 dBm -11.96 dBm

2476276517 GHz

CF Step
2.855303 MHz
Auto Man

||
Freq Offset

0Hz
||
Scale Type

Span 28.55 MHz [55)

Center 2.46200 GHz
#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 315.8 ms (19333 pts |
nsc. STATUS

IMSG

Plot 7-108. Power Spectral Density Plot Antenna WF7 (802.11ax (SU - 2.4GHz) - Ch.11) - MCS3
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@ clement

High Data Rate

| Keysight spectrum Analyzer - Swept 5A
RL RF DC | CORREC | [ SENSE:INT ALIGN AUTO __ [02:24:16 PMJul 16, 2022
#Avg Type: RMS

PNO: Wide L, Trig: Free Run
IFGain:Low Atten: 36 dB

Auto Tune

Center Freq
2.412000000 GHz

StartFreq
2.405646296 GHz

i

Bobr ke Tos ---

Stop Freq
2.418363704 GHz

CF Step
1.270741 MHz
Auto Man

Freq Offset

0Hz
||
Scale Type

Center 2.412000 GHz
#Res BW 3.0 kHz #/BW 1.0 MHz

IMSG

Plot 7-109. Power Spectral Density Plot Antenna WF7 (802.11b — Ch.1) — 11Mbps

Keysight Spectrum Analyzer - Swept SA
jiXi R L | RE [500 DC | CORREC | [ SENSE:INT] ALIGN AUTO | 02:19:34 PMul 16, 2022
Center Freq 2.437000000 GHz . #Avg Type: RMS
PNO: Wide () 1rig: Free Run
5 -
IFGain:Low Atten: 36 dB

2.437000000 GHz

2430419239 GHz

StopFreq
2443580761 GHz

CF Step
1.316152 MHz
Auto Man

Freq Offset

0Hz
||
Scale Type

Center 2.437000 GHz Log Lin
#Res BW 3.0 kHz #VBW 1.0 MHz

IMSG

Plot 7-110. Power Spectral Density Plot Antenna WF7 (802.11b — Ch.6) — 11Mbps
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@ clement

Keysight Spectrum Analyzer - Swept SA

RL RF | 50 DC |

Q

CORREC

PNO: Wide Cp)

IFGain:Low

Center 2.462000 GHz
#Res BW 3.0 kHz

IMSG

#/BW 1.0 MHz

SENSE:INT| ALIGN AUTO

#Avg Type: RMS

[02:31:34 PM1ul 16, 2022

Trig: Free Run
Atten: 36 dB

Center Freq
2.462000000 GHz

StartFreq
2.455985649 GHz

StopFreq
2468014351 GHz

CF Step
1.202870 MHz
Auto Man

Freq Offset

0Hz
||
Scale Type

Span 12.03 MHz [55E! Lin

Sweep 133.3 ms (8000 pts)
STATUS

Plot 7-111. Power Spectral De

nsity Plot Antenna WF7 (802.11b — Ch.11) — 11Mbps

| Keysight Spectrum Analyzer - Swept SA

= | &S]

RL RF

Q DC | CORREC

PNO: Wide O
IFGain:Low

Center 2.41200 GHz
#Res BW 3.0 kHz

IMSG

#VBW 1.0 MHz

ALIGN AUTO
#Avg Type: RMS

|11:37:4D PMAug 16, 2022
4

SENSE:INT|

y Trig: Free Run
Atten: 40 dB

Mkr1 2.410 145 6 GHz
-8.83 dBm

CenterFreq
2.412000000 GHz

StartFreq
2.399617756 GHz

Stop Freq
2.424382244 GHz

CF Step
2.476449 MHz
Auto Man

Freq Offset

0 Hz
||
Scale Type

Span 24.76 MHz |k Lin

Sweep 274.4 ms (16667 pts) |

Plot 7-112. Power Spectral Density Plot Antenna WF7 (802.1g — Ch.1) — 36Mbps
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element

Keysight Spectrum Analyzer - Swept SA
RL [ rF ]

|500 DC | CORREC | | SENSE:INT| ALIGN AUTO |11:4D:23 PMAug 16, 2022
#Avg Type: RMS

PNO: Wide L, 1rig:FreeRun
IFGain:Low Atten: 40 dB

Mkr1 2.439 491 8 GHz
-2.14 dBm

Center Freq

--== 2.437000000 GHz

StartFreq

2424618157 GHz
MI.I..“M.I,||um|h u‘.‘l‘uhul LA A !

StopFreq
2449381843 GHz

CF Step
2.476369 MHz
Auto Man

Freq Offset

0Hz
||
Scale Type

Center 2.43700 GHz Span 24.76 MHz [ Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 274.4 ms (16667 pts)
nsc. STATUS

Plot 7-113. Power Spectral Density Plot Antenna WF7 (802.11g — Ch.6) — 36Mbps

| Keysight Spectrum Analyzer - Swept SA
RL | R |

= | &S]

Q DC | CORREC | | SENSE:INT] ALIGN AUTO  [11:44:19 PMAug 16, 2022
#Avg Type: RMS 4

PNO: Wide C,) 11g: FreeRun
IFGain:Low Atten: 40 dB

Mkr1 2.459 548 6 GHz
-8.99 dBm

CenterFreq
2.462000000 GHz

StartFreq
2.449612084 GHz

W'ﬂ%ﬁ-- StopFreq
m.u |J|[““[u,|u“ AV m- 2.474387916 GHz

CF Step
2.477583 MHz
Auto Man

||
Freq Offset

0 Hz
||
Scale Type

Center 2.46200 GHz Span 24.78 MHz |5 Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 274.4 ms (16667 pts) |
IMSG

Plot 7-114. Power Spectral Density Plot Antenna WF7 (802.11g — Ch.11) — 36Mbps

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

) Page 98 of 441
1C2205090024-01.BCG 07/21/2022-09/25/2022 | Tablet Device

V 10.5 12/15/2021
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com




@ clement

|_ Keysight Spectrum Analyzer - Swept SA
RL [ RF__ [500 DC | CORREC | [ SENSE:INT] ALIGN AUTO [ 04:24:45 PMJul 16, 2022
#Avg Type: RMS

PNO: Wide L, 1rig:FreeRun
IFGain:Low Atten: 36 dB

Mkr1 2.410 716 10 GHz
1Lo dBidiv  Ref 25.00 dBm -10.24 dBm

Center Freq
2.412000000 GHz

StartFreq
2.398680723 GHz

StopFreq
2425319277 GHz

CF Step
2.663855 MHz
Auto Man

e
Freq Offset

0 Hz
|
Scale Type

Center 2.41200 GHz Span 26.64 MHz [ Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 295.2 ms (18000 pts) |

Plot 7-115. Power Spectral Density Plot Antenna WF7 (802.11n (2.4GHz) - Ch.1) — MCS5

| Keysight Spectrum Analyzer - Swept SA =S
RL | RF__ [50@ DC | CORREC | [ senseanT] ALIGN AUTO | 04:36:58 PM1ul 16, 2022
#Avg Type: RMS

PNO: Wide C,) 11g: FreeRun
IFGain:Low Atten: 36 dB

Mkr1 2.439 495 9 GHz
lo gBde Ref 25.00 dBm -3.05 dBm

CenterFreq
2.437000000 GHz

StartFreq

) 2.423665660 GHz

M ALY AMVAAMA A
2.450334340 GHz

CF Step
2.666868 MHz
Auto Man

Freq Offset

0Hz
|
Scale Type

Center 2.43700 GHz Span 26.67 MHz [B:] Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 295.2 ms (18000 pts) |

Plot 7-116. Power Spectral Density Plot Antenna WF7 (802.11n (2.4GHz) — Ch.6) — MCS5
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@ clement

|_ Keyight Spectrum Analyzer - Swept SA

RL RF [500 DC |

PNO: Wide )
IFGain:Low

1LO dBidiv.  Ref 25.00 dBm

CORREC

SENSE:INT| ALIGN AUTO

#Avg Type: RMS

|04:43:01 PM1ul 16,2022

Trig: Free Run
Atten: 36 dB

Mkr1 2.460 757 0 GHz
-10.15 dBm

Ill'I'rr""'ll Yy

--

B N
/o

||

[ [

Center 2.46200 GHz
#Res BW 3.0 kHz

Span 26.65 MHz
#/BW 1.0 MHz

Center Freq
2.462000000 GHz

StartFreq
2.448674558 GHz

StopFreq
2475325442 GHz

CF Step
2.665088 MHz
Auto Man

e
Freq Offset

0 Hz
|
Scale Type

Lin

Log

Sweep 205.2 ms (18000 pts) |

Plot 7-117. Power Spectral Density Plot Antenna WF7 (802.11n (2.4GHz) — Ch.11) —

MCS5

| Keysight Spectrum Analyzer - Swept SA

RL RF | 50Q DC |

CORREC

SENSE:INT| ALIGN AUTO

#Avg Type: RMS

| 01:47:54 PMIul 18, 2022

PNO: Wide C,) 11g: FreeRun

IFGain:Low

1LD gB!dlv Ref 25.00 dBm

Center 2.41200 GHz
#Res BW 3.0 kHz

Atten: 36 dB

Mkr1 2.414 487 5 GHz
-11.96 dBm

Span 28.69 MHz

#VBW 1.0 MHz

= | &S]

CenterFreq
2.412000000 GHz

StartFreq
2397653771 GHz

Stop Freq
2.426346229 GHz

CF Step
2.869246 MHz
Auto Man

Freq Offset
0 Hz

||
Scale Type

Lin

Log

Sweep 317.0 ms (19333 pts) |

Plot 7-118. Power Spectral Density Plot Antenna WF7 (802.11ax (SU - 2.4GHz) - Ch.1) —

MCS5
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element

|_ Keysight Spectrum Analyzer - Swept SA

RL | RF |500 DC | CORREC | | SENSE:INT| ALIGN AUTO |Dl:37:24 PM1ul 18, 2022
#Avg Type: RMS

PNO: Wide L, 1rig:FreeRun
IFGain:Low Atten: 36 dB

Mkr1 2.435 731 7 GHz
1Lo deidiv  Ref 25.00 dBm -4.04 dBm

Center Freq
2.437000000 GHz

StartFreq
2422644593 GHz

StopFreq
2.451355407 GHz

CF Step
2.871081 MHz
Auto Man

Freq Offset
0 Hz

| i |
Scale Type

Center 2.43700 GHz Span 28.71 MHz |5 Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 318.3 ms (19333 pts) |

Plot 7-119. Power Spectral Density Plot Antenna WF7 (802.11ax (SU — 2.4GHz) — Ch.6) - MCS5

| Keysight Spectrum Analyzer - Swept SA =S
RL | RF__ [50@ DC | CORREC | [ senseanT] ALIGN AUTO  |01:41:17 PM1ul 18,2022
#Avg Type: RMS

PNO: Wide C,) 11g: FreeRun
IFGain:Low Atten: 36 dB

Mkr1 2.460 732 0 GHz
1o gB!dlv Ref 25.00 dBm -12.08 dBm

CenterFreq
2.462000000 GHz

StartFreq
2.447681594 GHz

Stop Freq
2.476318406 GHz

CF Step
2.863681 MHz
Auto Man

Freq Offset

0 Hz
||
Scale Type

Center 2.46200 GHz Span 28.64 MHz |5 Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 317.0 ms (19333 pts) |

Plot 7-120. Power Spectral Density Plot Antenna WF7 (802.11ax (SU — 2.4GHz) — Ch.11) — MCS5
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@ clement

CDD Power Spectral Density Measurements

Frogeercy| Chiomnol | 0211 || o Rt b ngem:“egew e
: Antenna WF8 Antenna WFT Summed CDD [dBm / 3kHz]
2412 1 g 12 -10.26 -3.90 -6.52 8.00 14 52 Pass
2437 6 g 12 -0.65 -1.55 1.93 8.00 6.07 Pass
2462 11 g 12 -9.87 -10.10 -6.97 8.00 -14.97 Pass
2412 1 n 39/43.3 (MCS10) -9.63 944 -6.52 8.00 14 52 Pass
2437 6 n 39/43.3 (MCS10) -1.19 0.01 2.46 8.00 554 Pass
2462 11 n 39/43.3 (MCS10) -8.71 983 -6.22 8.00 14.22 Pass
2412 1 ax (SU) | 48/51.6 (MCS2) -11.95 11.28 -3.59 8.00 -16.59 Pass
2437 6 ax (SU) | 48/51.6 (MCS2) -3.22 -3.50 -0.35 8.00 -8.35 Pass
2462 11 ax (SU) | 48/51.6 (MCS2) -11.99 11.56 -5.76 8.00 -16.76 Pass
Table 7-44. CDD Conducted Power Density Measurements (Low Data Rate)

Frequency | Channel | 802.11 Data Rate [Mbps] Power Spectral Density [dBm / 3kHz] Pheq:r:i::;:;g Margin Pas_s!

[MHz] No. Mode Power Density [dB] Fail
Antenna WF8 Antenna WF7 Summed CDD [dBm / 3kHz]
2412 1 g 18 1151 109 -8.18 8.00 -16.184 | Pass
2437 6 g 18 112 -1.06 1.92 8.00 .08 Pass
2462 ihl g 18 983 -10.12 -6.96 8.00 -14.96 Pass
2412 1 n 52/57.8 (MCS11) 977 851 -6.08 8.00 -14.08 Pass
2437 6 n 52/57.8 (MCS11) 116 -0.69 2.09 8.00 591 Pass
2462 11 n 52/57.8 (MCS11) 962 -9.30 6.45 8.00 -14.45 Pass
2412 1 ax(SU) | 66/68.8 (MCS3) -12.10 1126 -8.65 8.00 -16.65 Pass
2437 6 ax(SU) | 66/68.8 (MCS3) -3.65 -3.60 -0.61 8.00 -8.61 Pass
2462 1 ax(SU) | 66/68.8 (MCS3) 11.37 111 -8.23 8.00 -16.23 Pass
Table 7-45. CDD Conducted Output Power Density Measurements (Mid Data Rate)
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@ clement

Power Spectral Density [dBm / 3kHz] Maximum _
Frequency | Channel | 802.11 Permissible Margin Pass |
MH N Mode | D3t Rate Mbps] Power Densi dB Fail
Ll = ss AntennaWF8 | AntennaWF7 | Summedcpp | PowerDensity | [dB] -
[dBm | 3kHzZ]
2412 1 g 36 993 959 675 8.00 1475 | Pass
2437 6 g 36 182 142 1.39 8.00 661 Pass
2462 11 g 36 958 989 672 8.00 1472 | Pass
2412 1 n o |1041156 MCS13) 968 9.94 6.80 8.00 1480 | Pass
2437 6 n o |1041156 MCS13) 110 144 174 8.00 626 | Pass
2462 11 n o |1041156 (MCS13) 10.33 9.89 7.09 8.00 1509 | Pass
2412 1 ax(SU) | 130137 6 (MCS5) 1196 1223 908 800 4708 | Pass
2437 6 ax(SU) | 1301376 (MCS5) 3.84 436 1.08 8.00 008 | Pass
2462 11 ax(SU) | 1301376 (MCS5) 1132 1256 889 8.00 1689 | Pass

Table 7-46. CDD Conducted Power Density Measurements (High Data Rate)
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@ clement

Low Data Rate

' Keysight Spectrum Analyzer - Swept SA
RL RF 5 DC CORREC SENSE:INT] ALIGN AUTO 02:23:30 AM Aug 18, 2022
#Avg Type: RMS

PNO: Wide (L, Trig: Free Run
IFGain:Low Atten: 40 dB

Mkr1 2.411 370 4 GHz
-10.260 dBm

2.412000000 GHz

2.399908110 GHz

Stop Freq
2.424091890 GHz

CF Step
2.418378 MHz
Auto Man

Freq Offset

0 Hz
||
Scale Type

Center 2.41200 GHz Span 24.18 MHz |55 Lin

#Res BW 3.0 kHz #VBW 1.0 MHz Sweep 267.7 ms (16000 pts
usc| |

Plot 7-121. Power Spectral Density Plot CDD Antenna WF8 (802.11g — Ch.1) — 12Mbps

SA
DC | CORREC | | SENSE:INT] ALIGN AUTO  [11:26:04 PMAug 17, 2022
#Avg Type: RMS

| Keysight Spectrum Analy=
i R |

er - Swept
Ts0a

PNO: Wide C,) 17g: FreeRun
IFGain:Low Atten: 40 dB

2.412000000 GHz

2.399707408 GHz

StopFreq
2.424292592 GHz

CF Step
2.458518 MHz
Auto Man

Freq Offset

0 Hz
||
Scale Type

Center 2.41200 GHz Span 24.59 MHz [ Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 272.2 ms (16667 pts) |
IMSG

Plot 7-122. Power Spectral Density Plot CDD Antenna WF7 (802.11g — Ch. 1) — 12Mbps
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element

|_ Keysight Spectrum Analyzer - Swept SA
RL [ RF__ [500 DC | CORREC | [ SENSE:INT] ALIGN AUTO [ 02:26:20 AM Aug 18, 2022
#Avg Type: RMS

PNO: Wide L, 1rig:FreeRun
IFGain:Low Atten: 40 dB

Mkr1 2.438 869 9 GHz
1Lo dBidiv  Ref 30.00 dBm -0.65 dBm

Center Freq
2.437000000 GHz

StartFreq
2424730816 GHz

StopFreq
2449269184 GHz

CF Step
2.453837 MHz
Auto Man

e
Freq Offset

0 Hz
|
Scale Type

Center 2.43700 GHz Span 24.54 MHz |5 Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 271.1 ms (16667 pts) |

Plot 7-123. Power Spectral Density Plot CDD Antenna WF8 (802.11g — Ch. 6) — 12Mbps

| Keysight Spectrum Analyzer - Swept SA =S
RL | RF__ [50@ DC | CORREC | [ senseanT] ALIGN AUTO  [12:01:42 AM Augl7, 2022
#Avg Type: RMS

PNO: Wide C,) 11g: FreeRun
IFGain:Low Atten: 40 dB

Mkr1 2.437 885 3 GHz
lo gBde Ref 30.00 dBm -1.55 dBm

CenterFreq
2.437000000 GHz

StartFreq
2.424725083 GHz

Stop Freq
2.449274917 GHz

CF Step
2.454983 MHz
Auto Man

Freq Offset

0Hz
|
Scale Type

Center 2.43700 GHz Span 24.55 MHz [B:] Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 272.2 ms (16667 pts) |

Plot 7-124. Power Spectral Density Plot CDD Antenna WF7 (802.11g — Ch. 6) — 12Mbps
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element

|_ Keysight Spectrum Analyzer - Swept SA
RL [ RF__ [500 DC | CORREC | [ SENSE:INT] ALIGN AUTO [ 02:28:21 AM Aug 18, 2022
#Avg Type: RMS

PNO: Wide L, 1rig:FreeRun
IFGain:Low Atten: 40 dB

Mkr1 2.462 305 4 GHz
1Lo deidiv - Ref 30.00 dBm -9.87 dBm

Center Freq
2.462000000 GHz

StartFreq
2449754362 GHz

StopFreq
2.474245638 GHz

CF Step
2.449128 MHz
Auto Man

e
Freq Offset

0 Hz
|
Scale Type

Center 2.46200 GHz Span 24.49 MHz |5 Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 270.9 ms (16000 pts) |

Plot 7-125. Power Spectral Density Plot CDD Antenna WF8 (802.11g — Ch. 11) — 12Mbps

| Keysight Spectrum Analyzer - Swept SA =S
RL | RF__ [50@ DC | CORREC | [ senseanT] ALIGN AUTO | 11:30:06 PM Aug 17, 2022
#Avg Type: RMS

PNO: Wide C,) 11g: FreeRun
IFGain:Low Atten: 40 dB

Mkr1 2.462 306 2 GHz
1o gB!dlv Ref 30.00 dBm -10.10 dBm

CenterFreq
2.462000000 GHz

StartFreq
2.449731080 GHz

Stop Freq
2.474268920 GHz

CF Step
2.453784 MHz
Auto Man

Freq Offset

0Hz
|
Scale Type

Center 2.46200 GHz Span 24.54 MHz |5 Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 271.1 ms (16667 pts) |

Plot 7-126. Power Spectral Density Plot CDD Antenna WF7 (802.11g — Ch. 11) — 12Mbps
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element

|_ Keysight Spectrum Analyzer - Swept SA
RL [ RF [500 AC | CORREC | [ SENSE:INT] [10:15:43 AM Jul 20, 2022
#Avg Type: RMS

PNO: Wide L, 1rig:FreeRun
IFGain:Low Atten: 36 dB

1LO dBidiv.  Ref 25.00 dBm

Center Freq
2.412000000 GHz

StartFreq
2399637618 GHz

StopFreq
2424362382 GHz

CF Step
2.472476 MHz
Auto Man

[
Freq Offset

0 Hz
|
Scale Type

Center 2.41200 GHz Span 24.72 MHz |5 Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 40.00 ms (16667 pts) |

Plot 7-127. Power Spectral Density Plot CDD Antenna WF8 (802.11n (2.4GHz) — Ch.1) - MCS10

| Keysight Spectrum Analyzer - Swept SA =S
RL | R [50@ AC | CORREC | [ senseanT] [11:10:02 aM Jul 20, 2022
#Avg Type: RMS

PNO: Wide C,) 11g: FreeRun
IFGain:Low Atten: 36 dB

1LD gB!dlv Ref 25.00 dBm

CenterFreq
2.412000000 GHz

StartFreq
2.399196459 GHz

Stop Freq
2.424803541 GHz

CF Step
2.560708 MHz
Auto Man

Freq Offset

0 Hz
||
Scale Type

Center 2.41200 GHz Span 25.61 MHz [B:] Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 40.44 ms (17333 pts) |

Plot 7-128. Power Spectral Density Plot CDD Antenna WF7 (802.11n (2.4GHz) — Ch.1) — MCS10
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element

|_ Keysight Spectrum Analyzer - Swept SA
RL [ RF [500 AC | CORREC | [ SENSE:INT] [10:19:11 AM Jul 20, 2022
#Avg Type: RMS

PNO: Wide L, 1rig:FreeRun
IFGain:Low Atten: 36 dB

Mkr1 2.430 741 8 GHz
1Lo deidiv  Ref 25.00 dBm -1.19 dBm

Center Freq
2.437000000 GHz

StartFreq
2424062546 GHz

StopFreq
2.449937454 GHz

CF Step
2.587491 MHz
Auto Man

e
Freq Offset

0 Hz
|
Scale Type

Center 2.43700 GHz Span 25.87 MHz [ Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 41.60 ms (17333 pts) |

Plot 7-129. Power Spectral Density Plot CDD Antenna WF8 (802.11n (2.4GHz) — Ch.6) - MCS10

| Keysight Spectrum Analyzer - Swept SA =S
RL | R [50@ AC | CORREC | [ senseanT] [10:48:40 &M 2ul 20, 2022
#Avg Type: RMS

PNO: Wide C,) 11g: FreeRun
IFGain:Low Atten: 36 dB

Mkr1 2.437 314 2 GHz
1LugBde Ref 25.00 dBm 0.01 dBm

CenterFreq
2.437000000 GHz

StartFreq
2.423845199 GHz

Stop Freq
2.450154801 GHz

CF Step
2.630960 MHz
Auto Man

Freq Offset

0Hz
|
Scale Type

Center 2.43700 GHz Span 26.31 MHz |5 Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 41.60 ms (17333 pts) |

Plot 7-130. Power Spectral Density Plot CDD Antenna WF7 (802.11n (2.4GHz) — Ch.6) — MCS10
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element

|_ Keysight Spectrum Analyzer - Swept SA
RL [ RF [500 AC | CORREC | [ SENSE:INT] [10:23:13 AM Jul 20, 2022
#Avg Type: RMS

PNO: Wide L, 1rig:FreeRun
IFGain:Low Atten: 36 dB

1LO dBidiv.  Ref 25.00 dBm

Center Freq

--- - — Freq
2.449288055 GHz
Mml'lhljill Il .ll VAR, .' |1|.|4| "I

DUV WY " YA Y Stop Freq
2474711945 GHz
--- CF Step

2542389 MHz
Auto Man

e
Freq Offset

0 Hz
|
Scale Type

Center 2.46200 GHz Span 25.42 MHz |5 Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 41.11 ms (16667 pts) |

Plot 7-131. Power Spectral Density Plot CDD Antenna WF8 (802.11n (2.4GHz) — Ch.11) - MCS10

| Keysight Spectrum Analyzer - Swept SA =S
RL | R [50@ AC | CORREC | [ senseanT] [10:43:37 &M 2ul 20, 2022
#Avg Type: RMS

PNO: Wide C,) 11g: FreeRun
IFGain:Low Atten: 36 dB

Mkr1 2.460 738 0 GHz
lo gBde Ref 25.00 dBm -9.83 dBm

CenterFreq
2.462000000 GHz

StartFreq
2.449268962 GHz

Stop Freq
2.474731038 GHz

CF Step
2.546208 MHz
Auto Man

Freq Offset

0 Hz
||
Scale Type

Center 2.46200 GHz Span 25.46 MHz |5 Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 41.11 ms (16667 pts) |

Plot 7-132. Power Spectral Density Plot CDD Antenna WF7 (802.11n (2.4GHz) - Ch.11) — MCS10
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element

Keysight Spectrum Analyzer - Swept SA
RL | RF |500 AC | CORREC | | SENSE:INT| |DZ:DQ:31 PM1ul 20, 2022
#Avg Type: RMS

PNO: Wide L, 1rig:FreeRun
IFGain:Low Atten: 36 dB

Mkr1 2.410 748 7 GHz
-11.95 dBm

Center Freq
2.412000000 GHz

StartFreq
2397826718 GHz

T R L ol StopFreq
iy

CF Step
2.834656 MHz
Auto Man

Freq Offset

0Hz
||
Scale Type

Center 2.41200 GHz Span 28.35 MHz [ Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 44.80 ms (18667 pts)
nsc. STATUS

Plot 7-133. Power Spectral Density Plot CDD Antenna WF8 (802.11ax (SU - 2.4GHz) - Ch.1) - MCS2

| Keysight Spectrum Analyzer - Swept SA =S
AC | CORREC | [ sense:NT]

RL RF

#Avg Type: RMS
PNO: Wide C,) 11g: FreeRun
IFGain:Low Atten: 36 dB

Mkr1 2.410 753 1 GHz
-11.28 dBm

CenterFreq
2.412000000 GHz

StartFreq
2397825172 GHz

Stop Freq
2.426174828 GHz

CF Step
2.834966 MHz
Auto Man

Freq Offset

0 Hz
||
Scale Type

Center 2.41200 GHz Span 28.35 MHz |5 Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 44.80 ms (18667 pts) |
IMSG

Plot 7-134. Power Spectral Density Plot CDD Antenna WF7 (802.11ax (SU - 2.4GHz) — Ch.1) - MCS2
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element

Keysight Spectrum Analyzer - Swept SA
RL | RF |500 AC | CORREC | | SENSE:INT| |DZ:15:55 PM1ul 20, 2022
#Avg Type: RMS

PNO: Wide L, 1rig:FreeRun
IFGain:Low Atten: 36 dB

Mkr1 2.439 481 1 GHz
-3.22 dBm

Center Freq
2.437000000 GHz

StartFreq
2422733207 GHz

StopFreq
2451266793 GHz

' 'l' ""“”""“'"“"WWWMMW.-

CF Step
2.853359 MHz
Auto Man

Freq Offset

0Hz
||
Scale Type

Center 2.43700 GHz Span 28.53 MHz |5 Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 45.11 ms (19333 pts)
nsc. STATUS

Plot 7-135. Power Spectral Density Plot CDD Antenna WF8 (802.11ax (SU - 2.4GHz) - Ch.6) — MCS2

| Keysight Spectrum Analyzer - Swept SA =S
RL | R | AC | CORREC | [ senseanT] [01:32:23 PMJul 20, 2022
#Avg Type: RMS 4

PNO: Wide C,) 11g: FreeRun
IFGain:Low Atten: 36 dB

Mkr1 2.436 514 3 GHz
-3.50 dBm

CenterFreq
2.437000000 GHz

StartFreq
2.422685310 GHz

Stop Freq
2.451314690 GHz

CF Step
2.862938 MHz
Auto Man

Freq Offset

0 Hz
||
Scale Type

Center 2.43700 GHz Span 28.63 MHz |5 Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 46.40 ms (19333 pts) |
IMSG

Plot 7-136. Power Spectral Density Plot CDD Antenna WF7 (802.11ax (SU - 2.4GHz) — Ch.6) — MCS2

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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element

|_ Keysight Spectrum Analyzer - Swept SA
RL [ RF [500 AC | CORREC | [ SENSE:INT] [02:21:26 PMJul 20, 2022
#Avg Type: RMS

PNO: Wide L, 1rig:FreeRun
IFGain:Low Atten: 36 dB

Mkr1 2.464 481 3 GHz
1Lo dBidiv  Ref 25.00 dBm -11.99 dBm

Center Freq
2.462000000 GHz

StartFreq
2447913864 GHz

StopFreq
2476086136 GHz

CF Step
2.817227 MHz
Auto Man

e
Freq Offset

0 Hz
|
Scale Type

Center 2.46200 GHz Span 28.17 MHz |5 Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 44.80 ms (18667 pts) |

Plot 7-137. Power Spectral Density Plot CDD Antenna WF8 (802.11ax (SU - 2.4GHz) — Ch.11) - MCS2

| Keysight Spectrum Analyzer - Swept SA =S
RL | R [50@ AC | CORREC | [ senseanT] [01:36:40 PMJul 20, 2022
#Avg Type: RMS

PNO: Wide C,) 11g: FreeRun
IFGain:Low Atten: 36 dB

Mkr1 2.460 745 2 GHz
1o gB!dlv Ref 25.00 dBm -11.56 dBm

CenterFreq
2.462000000 GHz

StartFreq
2.447730689 GHz

Stop Freq
2.476269311 GHz

CF Step
2.853862 MHz
Auto Man

Freq Offset

0Hz
|
Scale Type

Center 2.46200 GHz Span 28.54 MHz [5:] Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 45.11 ms (19333 pts) |

Plot 7-138. Power Spectral Density Plot CDD Antenna WF7 (802.11ax (SU - 2.4GHz) — Ch.11) — MCS2

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
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) Page 112 of 441
1C2205090024-01.BCG 07/21/2022-09/25/2022 | Tablet Device

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com



@ clement

Mid Data Rate

|_ Keysight Spectrum Analyzer - Swept SA ==

RL | | 50Q | CORREC | | SENSE:INT| | ALIGN AUTO |UZ:54:15 AM Aug 18, 2022
#Avg Type: RMS Frequency

PNO: Wide L, 1rig: FreeRun
IFGain:Low Atten: 40 dB

Mkr1 2.413 859 7 GHz Auto Tune
1Lo gBde Ref 30.00 dBm -11.51 dBm [R—

Center Freq
2.412000000 GHz

StartFreq
2.399899923 GHz

StopFreq
2.424100077 GHz
||

CF Step
2.420015 MHz
Auto Man

Freq Offset

0Hz
||
Scale Type

Center 241200 GHz Span 24.20 MHz |5l

#Res BW 3.0 kHz #VBW 1.0 MHz Sweep 267.7 ms (16000 pts |

Plot 7-139. Power Spectral Density Plot CDD Antenna WF8 (802.11g — Ch.1) — 18Mbps

|_ Keyzight Spectrum Analyzer - Swept SA ===
RL [ RF__ [500 DC | CORREC | [ SENSE:INT] ALIGN AUTO [ 11:53:36 PM Aug 17, 2022
#Avg Type: RMS

PNO: Wide L, 1rig:FreeRun
IFGain:Low Atten: 40 dB

Mkr1 2.414 482 2 GHz
1Lo dBidiv  Ref 30.00 dBm -10.90 dBm

Center Freq
2.412000000 GHz

StartFreq
2399717450 GHz

StopFreq
2.424282550 GHz

CF Step
2.456510 MHz
Auto Man

e
Freq Offset

0 Hz
|
Scale Type

Center 2.41200 GHz Span 24.57 MHz [55E! Li

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 272.2ms (16667 pts) |

Plot 7-140. Power Spectral Density Plot CDD Antenna WF7 (802.11g — Ch. 1) — 18Mbps

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
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element

|_ Keysight Spectrum Analyzer - Swept SA
RL [ RF__ [500 DC | CORREC | [ SENSE:INT] ALIGN AUTO [ 02:55:55 AM Aug 18, 2022
#Avg Type: RMS

PNO: Wide L, 1rig:FreeRun
IFGain:Low Atten: 40 dB

Mkr1 2.437 623 8 GHz
1Lo deidiv - Ref 30.00 dBm -1.12 dBm

Center Freq
2.437000000 GHz

StartFreq
2424681241 GHz

StopFreq
2449318759 GHz

CF Step
2.463752 MHz
Auto Man

e
Freq Offset

0 Hz
|
Scale Type

Center 2.43700 GHz Span 24.64 MHz |5 Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 272.2ms (16667 pts) |

Plot 7-141. Power Spectral Density Plot CDD Antenna WF8 (802.11g — Ch. 6) — 18Mbps

| Keysight Spectrum Analyzer - Swept SA =S
RL | RF__ [50@ DC | CORREC | [ senseanT] ALIGN AUTO | 11:55:44 PMAug 17, 2022
#Avg Type: RMS

PNO: Wide C,) 11g: FreeRun
IFGain:Low Atten: 40 dB

Mkr1 2.437 316 2 GHz
lo gBde Ref 30.00 dBm -1.06 dBm

CenterFreq
2.437000000 GHz

StartFreq
2.424686500 GHz

Stop Freq
2.449313500 GHz

CF Step
2.462700 MHz
Auto Man

Freq Offset

0Hz
|
Scale Type

Center 2.43700 GHz Span 24.63 MHz [B:] Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 272.2 ms (16667 pts) |

Plot 7-142. Power Spectral Density Plot CDD Antenna WF7 (802.11g — Ch. 6) — 18Mbps

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
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element

Keysight Spectrum Analyzer - Swept SA
RL | RF |500 DC | CORREC | | SENSE:INT| ALIGN AUTO |DZ:57:41 AM Aug 18, 2022
#Avg Type: RMS

PNO: Wide L, 1rig:FreeRun
IFGain:Low Atten: 40 dB

Mkr1 2.461 364 9 GHz
-9.83 dBm

Center Freq
2.462000000 GHz

StartFreq
2449721254 GHz

StopFreq

2474278746 GHz

CF Step
2.455749 MHz
Auto Man

Freq Offset

0Hz
||
Scale Type

Center 2.46200 GHz Span 24.56 MHz [ Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 272.2ms (16667 pts)
nsc. STATUS

Plot 7-143. Power Spectral Density Plot CDD Antenna WF8 (802.11g — Ch. 11) — 18Mbps

| Keysight Spectrum Analyzer - Swept SA =S
RL | RF__ [50@ DC | CORREC | [ senseanT] ALIGN AUTO  |11:57:33 PMAug 17, 2022
#Avg Type: RMS 4

PNO: Wide C,) 11g: FreeRun
IFGain:Low Atten: 40 dB

Mkr1 2.462 283 9 GHz
-10.12 dBm

CenterFreq
2.462000000 GHz

StartFreq
2.449755289 GHz

Stop Freq
2.474244711 GHz

CF Step
2.448942 MHz
Auto Man

Freq Offset

0 Hz
||
Scale Type

Center 2.46200 GHz Span 24.49 MHz |5 Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 270.9 ms (16000 pts) |
IMSG

Plot 7-144. Power Spectral Density Plot CDD Antenna WF7 (802.11g — Ch. 11) — 18Mbps

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
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element

| Keysiht Spectrum Analyzer - Swept SA

RL | RF | 500 AC | CORREC SENSE:INT]

| 08:06:54 AM Jul 21, 2022

PNO: Wide L, 1rig:FreeRun
IFGain:Low Atten: 36 dB

Center 2.41200 GHz
#Res BW 3.0 kHz

IMSG

#/BW 1.0 MHz

#Avg Type: RMS

Mkr1 2.409 188 6 GHz
-9.77 dBm

Center Freq
2.412000000 GHz

StartFreq
2398722103 GHz

StopFreq

2425277897 GHz

CF Step
2.655579 MHz
Auto Man

Freq Offset

0Hz
||
Scale Type

Span 26.56 MHz [55) Lin

Sweep 42.00 ms (18000 pts)
STATUS

Plot 7-145. Power Spectral Density Plot CDD Antenna WF8 (802.11n (2.4GHz) — Ch.1) - MCS11

| Keysight Spectrum Analyzer - Swept SA

= | &S]

RL RF AC | CORREC SENSE:INT|

PNO: Wide C,) 11g: FreeRun
IFGain:Low Atten: 36 dB

Center 2.41200 GHz
#Res BW 3.0 kHz

IMSG

#VBW 1.0 MHz

A/ I
ke

#Avg Type: RMS

Mkr1 2.410 732 1 GHz
-8.51 dBm

CenterFreq
2.412000000 GHz

StartFreq
2.398708389 GHz

Stop Freq
2425291611 GHz

CF Step
2.658322 MHz
Auto Man

Freq Offset

0 Hz
||
Scale Type

Span 26.58 MHz |k Lin

Sweep 42.00 ms (18000 pts) |

Plot 7-146. Power Spectral Density Plot CDD Antenna WF7 (802.11n (2.4GHz) — Ch.1) - MCS11

FCC ID: BCGA2759
IC: 579C-A2759

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090024-01.BCG

Test Dates:
07/21/2022-09/25/2022

EUT Type:
Tablet Device

Page 116 of 441

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com




element

|_ Keysight Spectrum Analyzer - Swept SA
RL [ RF [500 AC | CORREC | [ SENSE:INT] [08:14:34 AM Jul 21, 2022
#Avg Type: RMS

PNO: Wide L, 1rig:FreeRun
IFGain:Low Atten: 36 dB

Mkr1 2.435 737 6 GHz
1LO dBidiv.  Ref 25.00 dBm

Center Freq
2.437000000 GHz

StartFreq
2423771317 GHz

StopFreq
2.450228683 GHz

CF Step
2.645737 MHz
Auto Man

e
Freq Offset

0 Hz
|
Scale Type

Center 2.43700 GHz Span 26.46 MHz [ Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 42.75 ms (17333 pts) |

Plot 7-147. Power Spectral Density Plot CDD Antenna WF8 (802.11n (2.4GHz) — Ch.6) - MCS11

| Keysight Spectrum Analyzer - Swept SA =S
RL | R [50@ AC | CORREC | [ senseanT] [10:00:23 aM Jul 21, 2022
#Avg Type: RMS

PNO: Wide C,) 11g: FreeRun
IFGain:Low Atten: 36 dB

Mkr1 2.434 506 0 GHz
lo gBde Ref 25.00 dBm -0.69 dBm

CenterFreq
2.437000000 GHz

StartFreq
2423715367 GHz

Stop Freq
2.450284633 GHz

CF Step
2.656927 MHz
Auto Man

Freq Offset

0 Hz
||
Scale Type

Center 2.43700 GHz Span 26.57 MHz [B:] Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 42.00 ms (18000 pts) |

Plot 7-148. Power Spectral Density Plot CDD Antenna WF7 (802.11n (2.4GHz) — Ch.6) - MCS11
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element

|_ Keysight Spectrum Analyzer - Swept SA
RL [ RF__ [500 DC | CORREC | [ SENSE:INT] ALIGN AUTO [ 04:47:55 AM Aug 18, 2022
#Avg Type: RMS

PNO: Wide L, 1rig:FreeRun
IFGain:Low Atten: 40 dB

Mkr1 2.461 724 4 GHz
1Lo deidiv - Ref 30.00 dBm -9.62 dBm

Center Freq
2.462000000 GHz

StartFreq
2.448702901 GHz

StopFreq
2475297099 GHz

CF Step
2.659420 MHz
Auto Man

e
Freq Offset

0 Hz
|
Scale Type

Center 2.46200 GHz Span 26.59 MHz [ Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 294.0 ms (18000 pts) |

Plot 7-149. Power Spectral Density Plot CDD Antenna WF8 (802.11n (2.4GHz) — Ch.11) - MCS11

| Keysight Spectrum Analyzer - Swept SA =S
RL | R [50@ AC | CORREC | [ senseanT] [10:04:25 am 1ul 21, 2022
#Avg Type: RMS

PNO: Wide C,) 11g: FreeRun
IFGain:Low Atten: 36 dB

Mkr1 2.461 019 2 GHz
lo gBde Ref 25.00 dBm -9.30 dBm

CenterFreq
2.462000000 GHz

StartFreq
2.448736451 GHz

Stop Freq
2.475263549 GHz

CF Step
2.652710 MHz
Auto Man

Freq Offset

0Hz
|
Scale Type

Center 2.46200 GHz Span 26.53 MHz [B] Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 42.00 ms (18000 pts) |

Plot 7-150. Power Spectral Density Plot CDD Antenna WF7 (802.11n (2.4GHz) — Ch.11) - MCS11

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
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element

|_ Keysight Spectrum Analyzer - Swept SA
RL | R [500 AC |

CORREC SENSE:INT| [02:51:32 PMJul 20, 2022

#Avg Type: RMS
Trig: Free Run

PNO: Wide )
™ Atten: 36 dB

IFGain:Low

Mkr1 2.412 691 5 GHz

1LO dBidiv.  Ref 25.00 dBm

Center 2.41200 GHz
#Res BW 3.0 kHz

#/BW 1.0 MHz

-12.10 dBm

Center Freq
2.412000000 GHz

StartFreq
2397718289 GHz

StopFreq
2426281711 GHz

CF Step
2.856342 MHz
Auto Man

e
Freq Offset

0 Hz
|
Scale Type

Span 28.56 MHz [55] Lin

Sweep 45.11 ms (19333 pts) |

Plot 7-151. Power Spectral Density Plot CDD Antenna WF8 (802.11ax (SU - 2.4GHz) - Ch.1) - MCS3

| Keysight Spectrum Analyzer - Swept SA

= | &S]

RL RF | 50¢ AC | CORREC

SENSE:INT|

| 03:24:16 PMIul 20, 2022

#Avg Type: RMS

PNO: Wide C,) 11g: FreeRun

IFGain:Low

1LD gB!dlv Ref 25.00 dBm

Center 2.41200 GHz
#Res BW 3.0 kHz

#VBW 1.0 MHz

Atten: 36 dB

Mkr1 2.413 162 2 GHz

-11.26 dBm

CenterFreq
2.412000000 GHz

StartFreq
2.397744256 GHz

Stop Freq
2.426255744 GHz

CF Step
2.851149 MHz
Auto Man

Freq Offset

0 Hz
||
Scale Type

Span 28.51 MHz |k Lin

Sweep 45.11 ms (19333 pts) |

Plot 7-152. Power Spectral Density Plot CDD Antenna WF7 (802.11ax (SU - 2.4GHz) — Ch.1) —

MCS3
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element

Keysight Spectrum Analyzer - Swept SA
RL | RF |500 AC | CORREC | | SENSE:INT| |DZ:S4:57 PM1ul 20, 2022
#Avg Type: RMS

PNO: Wide L, 1rig:FreeRun
IFGain:Low Atten: 36 dB

Mkr1 2.435 732 2 GHz
-3.65 dBm

Center Freq
2.437000000 GHz

StartFreq
2422700620 GHz

StopFreq

2451299380 GHz

CF Step
2.859876 MHz
Auto Man

Freq Offset

0Hz
||
Scale Type

Center 2.43700 GHz Span 28.60 MHz [ Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 46.40 ms (19333 pts)
nsc. STATUS

Plot 7-153. Power Spectral Density Plot CDD Antenna WF8 (802.11ax (SU - 2.4GHz) - Ch.6) — MCS3

| Keysight Spectrum Analyzer - Swept SA =S
RL | R | AC | CORREC | [ senseanT] [03:30:31 PMJul 20, 2022
#Avg Type: RMS 4

PNO: Wide C,) 11g: FreeRun
IFGain:Low Atten: 36 dB

Mkr1 2.438 091 2 GHz
-3.60 dBm

CenterFreq
2.437000000 GHz

StartFreq
2.422745937 GHz

Stop Freq
2.451254063 GHz

CF Step
2.850813 MHz
Auto Man

Freq Offset

0 Hz
||
Scale Type

Center 2.43700 GHz Span 28.51 MHz |5 Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 45.11 ms (19333 pts) |
IMSG

Plot 7-154. Power Spectral Density Plot CDD Antenna WF7 (802.11ax (SU - 2.4GHz) — Ch.6) - MCS3
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element

|_ Keyight Spectrum Analyzer - Swept SA
RL RF_ [500  AC |

CORREC SENSE:INT| | 02:58:38 PMJul 20, 2022

#Avg Type: RMS
Trig: Free Run

PNO: Wide )
™ Atten: 36 dB

IFGain:Low

Mkr1 2.462 690 2 GHz

-11.37 dBm

1LO dBidiv.  Ref 25.00 dBm

Center Freq
2.462000000 GHz

StartFreq
2447744525 GHz

- .“..M Stop Freq
MM 2 476255475 GHz

CF Step
2.851095 MHz
Auto Man

e
Freq Offset

0 Hz
|
Scale Type

Span 28.51 MHz [55E! Lin

Sweep 45.11 ms (19333 pts) |

Plot 7-155. Power Spectral Density Plot CDD Antenna WF8 (802.11ax (SU - 2.4GHz) — Ch.11) —

Center 2.46200 GHz

#Res BW 3.0 kHz #/BW 1.0 MHz

MCS3

= | &S]

| Keysight Spectrum Ana\yzer Swept SA
RL RE | ac |

CORREC SENSE:INT| | 03:52:35 PMIul 20, 2022

#Avg Type: RMS
PNO: Wide C,) 11g: FreeRun
IFGain:Low Atten: 36 dB

Mkr1 2.463 090 9 GHz

-11.11 dBm

1LD gB!dlv Ref 25.00 dBm

CenterFreq
2.462000000 GHz

StartFreq
2.447711640 GHz

Stop Freq
2.476288360 GHz

CF Step
2.857672 MHz
Auto Man

Freq Offset

0 Hz
||
Scale Type

Span 28.58 MHz |k Lin

Sweep 45.11 ms (19333 pts) |

Plot 7-156. Power Spectral Density Plot CDD Antenna WF7 (802.11ax (SU - 2.4GHz) — Ch.11) -

Center 2.46200 GHz

#Res BW 3.0 kHz #VBW 1.0 MHz

MCS3
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@ clement

High Data Rate

| Keysight Spectrum Analyzer - Swept 54
RL [ FF DC_| CORREC [ SENSE:INT] ALIGN AUTO | 04:02:03 AM Aug 18, 2022
#Avg Type: RMS

PNO: Wide 5 Trig: Free Run
IFGain:Low Atten: 40 dB
Auto Tune

Center Freq
2.412000000 GHz

StartFreq
2.399624669 GHz

Stop Freq
2.424375331 GHz

CF Step
2.475066 MHz
Auto Man

|
Freq Offset

0 Hz
||
Scale Type

Span 24.75 MHz | Lin

Center 2.41200 GHz
#Res BW 3.0 kHz #VBW 1.0 MHz Sweep 274.4 ms (16667 pts)
wsa | |

Plot 7-157. Power Spectral Density Plot CDD Antenna WF8 (802.11g — Ch.1) — 36Mbps

Keysight Spectrum Analyzer - Swept SA
RL | RF |50 DC | CORREC | | SENSE:INT| ALIGN AUTO
#Avg Type: RMS

PNO: Wide L, 1rig: FreeRun
IFGain:Low Atten: 40 dB

2.412000000 GHz

2399622689 GHz

Stop Freq
2424377311 GHz

CF Step
2.475462 MHz
Auto Man

Freq Offset

0Hz
||
Scale Type

Log Lin

Center 2.41200 GHz Span 24.75 MHz

#Res BW 3.0 kHz #VBW 1.0 MHz Sweep 274.4 ms (16667 pts)
usc. |

Plot 7-158. Power Spectral Density Plot CDD Antenna WF7 (802.11g — Ch. 1) — 36Mbps
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element

|_ Keysight Spectrum Analyzer - Swept SA
RL [ RF__ [500 DC | CORREC | [ SENSE:INT] ALIGN AUTO [ 04:04:12 AM Aug 18, 2022
#Avg Type: RMS

PNO: Wide L, 1rig:FreeRun
IFGain:Low Atten: 40 dB

1LO dBidiv.  Ref 30.00 dBm

Center Freq
2.437000000 GHz

StartFreq
2424629341 GHz

StopFreq
2.449370659 GHz

CF Step
2.474132 MHz
Auto Man

|| ——
Freq Offset

0 Hz
|
Scale Type

Center 2.43700 GHz Span 24.74 MHz |5 Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 273.3 ms (16667 pts) |

Plot 7-159. Power Spectral Density Plot CDD Antenna WF8 (802.11g — Ch. 6) — 36Mbps

| Keysight Spectrum Analyzer - Swept SA =S
RL | RF__ [50@ DC | CORREC | [ senseanT] ALIGN AUTO  |02:15:16 AM Aug L, 2022
#Avg Type: RMS

PNO: Wide C,) 11g: FreeRun
IFGain:Low Atten: 40 dB

Mkr1 2.435 141 7 GHz
lo gBde Ref 30.00 dBm -1.42 dBm

--- --- center Freq
--- --- .
iI In il

StartFreq

2.424631433 GHz

Stop Freq

2.4493686567 GHz

A ----ILM-

2.473713 MHz
Auto Man

i | ||
Freq Offset

0 Hz
||
Scale Type

Center 2.43700 GHz Span 24.74 MHz |5 Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 273.3 ms (16667 pts) |

Plot 7-160. Power Spectral Density Plot CDD Antenna WF7 (802.11g — Ch. 6) — 36Mbps
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element

|_ Keysight Spectrum Analyzer - Swept SA
RL [ RF__ [500 DC | CORREC | [ SENSE:INT] ALIGN AUTO | 04:06:19 AM Aug 18, 2022
#Avg Type: RMS

PNO: Wide L, 1rig:FreeRun
IFGain:Low Atten: 40 dB

Mkr1 2.459 546 7 GHz
1Lo deidiv - Ref 30.00 dBm -9.58 dBm

Center Freq
2.462000000 GHz

StartFreq
2449617385 GHz

StopFreq
2474382615 GHz

CF Step
2.476523 MHz
Auto Man

e
Freq Offset

0 Hz
|
Scale Type

Center 2.46200 GHz Span 24.77 MHz |5 Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 274.4 ms (16667 pts) |

Plot 7-161. Power Spectral Density Plot CDD Antenna WF8 (802.11g — Ch. 11) — 36Mbps

| Keysight Spectrum Analyzer - Swept SA =S
RL | RF__ [50@ DC | CORREC | [ senseanT] ALIGN AUTO  [12:31:47 AM Aug L, 2022
#Avg Type: RMS

PNO: Wide C,) 11g: FreeRun
IFGain:Low Atten: 40 dB

Mkr1 2.461 664 2 GHz
lo gBde Ref 30.00 dBm -9.89 dBm

CenterFreq
2.462000000 GHz

StartFreq
2.449619763 GHz

Stop Freq
11 hnl W 2.474380237 GHz

K -HI“-.‘ CF Step
[ U 2.476047 MHz
Auto Man

50.0 N Freq Offset
500 \ 0 Hz
|
Scale Type

Center 2.46200 GHz Span 24.76 MHz [B:] Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 274.4 ms (16667 pts) |

Plot 7-162. Power Spectral Density Plot CDD Antenna WF7 (802.11g — Ch. 11) — 36Mbps
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element

Keysight Spectrum Analyzer - Swept SA

RL RF | 500 AC | CORREC SENSE:INT] [12:45:41 PMJul 21, 2022

#Avg Type: RMS
Trig: Free Run

PNO: Wide )
™ Atten: 36 dB

IFGain:Low

.
.
.

M
.

Center 2.41200 GHz
#Res BW 3.0 kHz

IMSG

Span 26.65 MHz
#/BW 1.0 MHz

Center Freq
2.412000000 GHz

StartFreq
2.398674238 GHz

StopFreq
2425325762 GHz

CF Step
2.665152 MHz
Auto Man

Freq Offset
0Hz

| i |
Scale Type

Lin

Log

Sweep 43.20 ms (18000 pts)
STATUS

Plot 7-163. Power Spectral Density Plot CDD Antenna WF8 (802.11n (2.4GHz) — Ch.1) - MCS13

| Keysight Spectrum Analyzer - Swept SA

RL RF AC | CORREC SENSE:INT|

#Avg Type: RMS
PNO: Wide C,) 11g: FreeRun
IFGain:Low Atten: 36 dB

! L
R A R S A Y

Center 2.41200 GHz
#Res BW 3.0 kHz

IMSG

Span 26.63 MHz
#VBW 1.0 MHz

= | &S]

CenterFreq
2.412000000 GHz

StartFreq
2.398684652 GHz

Stop Freq
2425315348 GHz

CF Step
2.663070 MHz
Auto Man

Freq Offset
0 Hz

||
Scale Type

Lin

Log

Sweep 43.20 ms (18000 pts) |

Plot 7-164. Power Spectral Density Plot CDD Antenna WF7 (802.11n (2.4GHz) — Ch.1) - MCS13
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element

| Keysiht Spectrum Analyzer - Swept SA

RL | RF | 500 AC | CORREC

SENSE:INT|

[12:52:55 PM1ul 21, 2022

#Avg Type: RMS

PNO: Wide L, 1rig:FreeRun
IFGain:Low Atten: 36 dB

Center 2.43700 GHz

#Res BW 3.0 kHz

IMSG

#/BW 1.0 MHz

Center Freq
2.437000000 GHz

StartFreq
2423678636 GHz

StopFreq
2450321364 GHz

CF Step
2.664273 MHz
Auto Man

Freq Offset

0Hz
||
Scale Type

Span 26.64 MHz [55E] Lin

Sweep 43.20 ms (18000 pts)
STATUS

Plot 7-165. Power Spectral Density Plot CDD Antenna WF8 (802.11n (2.4GHz) — Ch.6) - MCS13

| Keysight Spectrum Analyzer - Swept SA

= | &S]

RL RF | 5092 AC | CORREC

SENSE:INT|

#Avg Type: RMS

PNO: Wide C,) 11g: FreeRun
IFGain:Low Atten: 36 dB

10 dBidiv. Ref 25.00 dBm
Log

N
.
.
|
.
.
-

Center 2.43700 GHz

CenterFreq
2.437000000 GHz

StartFreq
2.423675933 GHz

Stop Freq
2.450324067 GHz

CF Step
2.664813 MHz
Auto Man

Freq Offset

0 Hz
||
Scale Type

Span 26.65 MHz |k Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 43.20 ms (18000 pts)
E STATUS

Plot 7-166. Power Spectral Density Plot CDD Antenna WF7 (802.11n (2.4GHz) — Ch.6) — MCS13
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element

|_ Keysight Spectrum Analyzer - Swept SA
RL [ RF [500 AC | CORREC | [ SENSE:INT] [12:58:02 PMJul 21, 2022
#Avg Type: RMS

PNO: Wide L, 1rig:FreeRun
IFGain:Low Atten: 36 dB

Mkr1 2.460 748 0 GHz
1Lo dBidiv  Ref 25.00 dBm -10.33 dBm

Center Freq
2.462000000 GHz

StartFreq
2.448673982 GHz

”““F”."'IHMM { stOpFTEQ
i U .

CF Step
2.665204 MHz
Auto Man

e
Freq Offset

0 Hz
|
Scale Type

Center 2.46200 GHz Span 26.65 MHz [ Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 43.20 ms (18000 pts) |

Plot 7-167. Power Spectral Density Plot CDD Antenna WF8 (802.11n (2.4GHz) — Ch.11) - MCS13

| Keysight Spectrum Analyzer - Swept SA =S
RL | R [50@ AC | CORREC | [ senseanT] [02:14:30 PMJul 21, 2022
#Avg Type: RMS

PNO: Wide C,) 11g: FreeRun
IFGain:Low Atten: 36 dB

1LD gB!dlv Ref 25.00 dBm

CenterFreq
2.462000000 GHz

StartFreq
2.448688585 GHz

ATy ”""l'ﬂrmu 1 *'u'uu StopFreq
2475311415 GHz

CF Step
2.662283 MHz
Auto Man

Freq Offset

0 Hz
||
Scale Type

Center 2.46200 GHz Span 26.62 MHz |5 Lin

#Res BW 3.0 kHz #/BW 1.0 MHz Sweep 43.20 ms (18000 pts) |

Plot 7-168. Power Spectral Density Plot CDD Antenna WF7 (802.11n (2.4GHz) — Ch.11) - MCS13
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element

|_ Keyight Spectrum Analyzer - Swept SA

RL RF | 500 AC | CORREC

SENSE:INT| |02:48:28 PMJul 21, 2022

PNO: Wide )
IFGain:Low

Att

1LO dBidiv.  Ref 25.00 dBm

Center 2.41200 GHz

#Res BW 3.0 kHz #/BW 1.0

Trig: Free Run

#Avg Type: RMS

en: 36 dB

Mkr1 2.414 485 1 GHz
-11.96 dBm

TE[FmIR g [

[RIFTTT S R r"'m

Span 28.65 MHz
MHz

Au
|

Center Freq
2.412000000 GHz

StartFreq
2397676471 GHz

StopFreq
2426323529 GHz

CF Step
2.864706 MHz

to Man

Freq Offset
0Hz

Scale Type

Log Lin

Sweep 46.10 ms (19333 pts) |

Plot 7-169. Power Spectral Density Plot CDD Antenna WF8 (802.11ax (SU - 2.4GHz) - Ch.1) - MCS5

| Keysight Spectrum Ana\yzer Swept SA

RL RF AC | CORREC

SENSE:INT| | 03:39:14 PMIul 21, 2022

PNO: Wide ) 1M

IFGain:Low

1LD gB!dlv Ref 25.00 dBm

TR

WA

IR AT PP 1\ "y

Center 2.41200 GHz
#Res BW 3.0 kHz

it VWMMMM

#VBW 1.0 MHz

#Avg Type: RMS
g: Free Run

Atten: 36 dB

Mkr1 2.405 745 7 GHz
-12.23 dBm

= | &S]

CenterFreq
2.412000000 GHz

StartFreq
2397664221 GHz

Stop Freq
2.426335779 GHz

CF Step
2.867156 MHz
Auto Man

||
Freq Offset

0 Hz
||
Scale Type

Log Lin

Span 28.67 MHz

Sweep 46.40 ms (19333 pts) |

Plot 7-170. Power Spectral Density Plot CDD Antenna WF7 (802.11ax (SU - 2.4GHz) — Ch.1) —

MCS5
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